
 

WATER QUALITY INFORMATION BULLETIN 

 
Highlights For November 2011 

 
 
 

 
 

 Agenda: Rulemaking Hearing, Rulemaking Deliberations, Administrative Action Hearing 

and Business Meeting, November 14, 2011 
  http://www.cdphe.state.co.us/op/wqcc/Meetings/Agenda/Agenda1111.pdf 
 

 Notice of Public Rulemaking Hearing 

 Water Quality Improvement Fund, Regulation #55 (5 CCR 1002-55) 
  http://www.cdphe.state.co.us/op/wqcc/Hearings/Rulemaking/55/55.html 
 

 Notice of Triennial Review Informational Hearing 

 Colorado River Salinity Standards, Regulation #39 (5 CCR 1002-39)  
  http://www.cdphe.state.co.us/op/wqcc/Hearings/IH/39trih2011.pdf 
 

 Summary of Proceedings/Motions (DRAFT) 

 Water Quality Control Commission Regular Meeting, October 11, 2011 
  http://www.cdphe.state.co.us/op/wqcc/Meetings/MeetingSummaries/1110SUM.pdf 
 

 Water Quality Control Commission Long-Range Schedule 
  http://www.cdphe.state.co.us/op/wqcc/Meetings/LRSandNotes/wqlongrange.html 
 

 Explanatory Notes regarding Water Quality Commission Long-Range Schedule 
  http://www.cdphe.state.co.us/op/wqcc/Meetings/LRSandNotes/wqlongrange.html 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

PUBLICATION DATE: November 3, 2011 

 

http://www.cdphe.state.co.us/op/wqcc/Meetings/Agenda/Agenda1111.pdf
http://www.cdphe.state.co.us/op/wqcc/Hearings/Rulemaking/55/55.html
http://www.cdphe.state.co.us/op/wqcc/Hearings/IH/39trih2011.pdf
http://www.cdphe.state.co.us/op/wqcc/Meetings/MeetingSummaries/1110SUM.pdf
http://www.cdphe.state.co.us/op/wqcc/Meetings/LRSandNotes/wqlongrange.html
http://www.cdphe.state.co.us/op/wqcc/Meetings/LRSandNotes/wqlongrange.html


 
1 

 
A.  PERMIT ACTIONS 

 
1. PERMITS SENT TO PUBLIC NOTICE ON OCTOBER 21, 2011 – COMMENTS DUE BY  

 NOVEMBER 21, 2011 
The website to view public notices and drafts: 
http://www.cdphe.state.co.us/wq/PermitsUnit/PUBLICNOTICEpage.html 

 

2. DISCHARGE PERMITS ISSUED – SEPTEMBER 2011 

 
PERMITTEE PERMIT NO. COUNTY DATE ISSUED 

 

Riverglen Homeowners Assoc CO-029742 Larimer 09/15/2011 
City of Victor CO-024201 Teller 09/21/2011 
Roxborough Water & Sanitation Dist CO-041645 Douglas 09/21/2011 
Colorado Retail Venutures Services, LLC CO-048847 Mesa 09/21/2011 
Upper Thompson Sanitation Dist CO-031844 Larimer 09/26/2011 
Stonegate Village Metro Dist CO-040291 Douglas 09/26/2011 
Pinery Water & Wastewater Dist CO-041092 Douglas 09/26/2011 
Leprino Foods Co Greeley Facility CO-048860 Weld 09/26/2011 
Town of Manassa CO-042935 Conejos 09/27/2011 

 
3. GENERAL PERMIT CERTIFICATIONS – SEPTEMBER 2011 

 
PERMITTEE PERMIT NO. COUNTY DATE ISSUED 

 

Hydro Construction Co Inc COG-073837 Jefferson 09/09/2011 
Tezak Heavy Equipment Co Inc COG-073838 Mineral 09/09/2011 
Concrete Express Inc COG-073839 Jefferson 09/09/2011 
Hydro Construction Co Inc COG-073841 Pitkin 09/09/2011 
Brannan Construction COG-073842 Jefferson 09/09/2011 
Triad Western Constructors Inc COG-073843 Montezuma 09/09/2011 
Hamon Contractors Inc COG-073848 El Paso 09/09/2011 
Garney Construction COG-073844 Jefferson 09/12/2011 
Garney Construction COG-073845 Park 09/12/2011 
Haselden Construction. LLC COG-073846 Arapahoe 09/12/2011 
SEMA Construction Inc COG-073847 Gunnison 09/12/2011 
City of Westminster COG-315025 Jefferson 09/15/2011 
Earth Environmental Services Inc COG-315144 Jackson 09/15/2011 
Regional Transportation Dist COG-315157 Denver 09/15/2011 
Varra Co Inc COG-500346 Weld 09/19/2011 
ACA Moltz/JV COG-073849 Eagle 09/21/2011 
GLH Construction Inc COG-073851 Weld 09/21/2011 
GLH Construction Inc COG-073852 Weld 09/21/2011 
Tezak Heavy Equipment Co Inc COG-073856 El Paso 09/21/2011 
Gould Construction COG-073853 Garfield 09/26/2011 
Jefferson County – Road & bridge Div COG-073857 Jefferson 09/26/2011 
Icon Inc COG-073858 Eagle 09/26/2011 
Peabody Sage Creek Mining, LLC COG-603191 Routt 09/26/2011 
Climax Molybdenum Co Climax Mine COG-603192 Summit 09/26/2011 
Native Excavating Inc COG-073862 Routt 09/26/2011 
Red Mountain Resources, LLC COG-601033 Logan 09/27/2011 
ARCADIS U.S., Inc COG-315146 Adams 09/28/2011 
Eagle Environmental Consulting, Inc COG-315147 Jefferson 09/28/2011 
ConocoPhillips Co COG-315165 Jefferson 09/28/2011 
Terracon Consultants Inc COG-315179 Larimer 09/28/2011 
K&G Petroleum, LLC COG-315182 Denver 09/28/2011 
Sema Construction Inc COG-315210 Adams 09/28/2011 

 

http://www.cdphe.state.co.us/wq/PermitsUnit/PUBLICNOTICEpage.html


 
2 

 

A.  PERMIT ACTIONS (cont.) 

 
3. GENERAL PERMIT CERTIFICATIONS – SEPTEMBER 2011 

 
PERMITTEE PERMIT NO. COUNTY DATE ISSUED 

 

Dover Industries Inc COG-315161 Boulder 09/29/2011 
ConocoPhillips Co COG-315197 Adams 09/29/2011 
ConocoPhillips Co COG-315198 Jefferson 09/29/2011 
Lawrence Construction COG-315226 Denver 09/29/2011 
Colorado Dept of Transportation COG-315227 Denver 09/29/2011 
Brown Group Retail Inc COG-315230 Denver 09/29/2011 
Kiewit Western Co COG-315240 Denver 09/29/2011 
Raytheon Co COG-315176 Boulder 09/30/2011 
Broderick Investment Co COG-315180 Adams 09/30/2011 
Jalisco International Inc COG-315224 Denver 09/30/2011 
Public Service Co of Colorado COG-315233 Adams 09/30/2011 
Public Service Co of Colorado COG-315234 Adams 09/30/2011 
Forum Real Estate COG-315236 Boulder 09/30/2011 
Hamon Contractors Inc COG-315239 Denver 09/30/2011 
Public Service Co of Colorado COG-315241 Boulder 09/30/2011 
GH Phipps Construction Co COG-215242 Boulder 09/30/2011 

 
(A) Denotes Amendment 
 

B.  STORMWATER DISCHARGE GENERAL PERMIT CERTIFICATIONS – AUGUST 2011 
 
COR-010000 Light Industrial Activities   1 

 COR-020000 Heavy Industrial Activities  0 
COR-030000  Construction Activities                 108 
COR-040000 Metal Mining    2 
COR-060000 Recycling    0 
COR-070000 Non-Standard MS4   0 
COR-080000  Cherry Creek MS4   0 
COR-090000  Statewide MS4    0 
COR-340000 Sand and Gravel Mining   1 

   No Exposure Certifications  11 
 
  Stormwater permit applications, guidance documents, general permits, etc, are available at: 
               http://www.cdphe.state.co.us/wq/PermitsUnit 
 

 

 

 

 

 

 

 

 

 

 

 

 

 



C.  ENFORCEMENT/CIVIL PENALTIES/CONSENT OF SETTLEMENT AGREEMENTS 
Documents related to the below enforcement actions are available for public inspection at the Division. Copies of the 
below actions are available upon written request to the Division or, in most instances, may be obtained from the 
Divisions’ Enforcement Action website: http://www.cdphe.state.co.us/wq/enforcement/index.html 

 
Regular enforcement updates are also available on Twitter (http://twitter.com/WQCD_Enforce) 

 

 

 1. ENFORCEMENT – NEW ACTION 

 

RESPONSIBLE PARTY ACTION COUNTY DATE 

Cotter Corp 
 

Industrial – Notice of Violation/  
Cease and Desist Order Amendment #3 
 

Jefferson 09/27/2011 

Seaboard Foods LLC HCSFO – Order for Civil Penalty Yuma 09/28/2011 
 

Sunset Lake Summer Home 
Improvement Assoc 
 

Drinking Water – Enforcement Order Mesa 09/28/2011 
 

R&M Vista Ridge, Inc Stormwater – Notice of Violation/  
Order for Civil Penalty 
 

Boulder 09/29/2011 

S&A Holdings, LLC  
(d/b/a Mesa Lakes Resort) 

Domestic – Notice of Violation/  
Cease and Desist Order Extension #3 
 

Mesa 10/21/2011 

SEMA Construction, Inc Stormwater – Order for Civil Penalty Clear Creek 10/21/2011 
 

Mountain Air Ranch, Inc Drinking Water – Enforcement Order 
Amendment #2 
 

Jefferson 10/24/2011 

Aspen Center for Environmental 
Studies (d/b/a Rock Bottom Ranch) 

Drinking Water – Enforcement Order Eagle 10/24/2011 

 

2. CONSENT OR SETTLEMENT AGREEMENTS TO PUBLIC NOTICE 

  

RESPONSIBLE PARTY ACTION COUNTY DATE 

Heyl Construction, Inc 
(f/k/a Heyl, LLC) 

Stormwater – Compliance Order on 
Consent 

Garfield 09/27/2011 

 

3. FINAL AGENCY ACTIONS 

 
NONE SINCE LAST PUBLICATION    

 

4. NOTICE OF ENFORCEMENT HEARINGS 

 
NONE SINCE LAST PUBLICATION    

 

 

 

 

 

 

 

 

 

 

http://www.cdphe.state.co.us/wq/enforcement/index.html
http://twitter.com/WQCD_Enforce


 
1 

D. CONSTRUCTION ACTIONS 

 
1. Site Applications Reviews 

 
APPLICANT TYPE FACILITY DESCRIPTION COUNTY  ACTION 

 
Town of Morrison Site Application #3732 

(ES.10.42130) 
Increase hydraulic and organic 
capacities from 0.2 MGD and 420 
lbs. BOD5/day to 0.35 MGD and 
876 lbs. BOD5/day respectively.  
To include: influent flow 
monitoring, grinder, fine screening, 
grit removal, SBR process 
including anoxic, aerobic, and 
settling stages, chemical feeds for 
phosphorus removal and alkalinity 
adjustment, effluent flow 
equalization, UV disinfection, 
effluent flow monitoring, discharge 
through existing outfall, and 
aerated solids storage 
 

Jefferson Approved 
09/30/2011 

City of Fort Collins – 
Drake Water 
Reclamation Facility 
North Process Trains 
Improvements 

Site Application #4020 
(ES.11.43331) 
Amendment 

Convert each of the dedicated 
intermediate clarifiers for the two 
NPTs into an anaerobic basin (with 
two floating mixers per basin) 
followed by an anoxic basin within 
the existing clarifier volume; 
convert an existing influent 
structure to an influent mixing box 
that will allow the NPT influent 
wastewater to be mixed with RAS 
prior to splitting the wastewater 
flow to the two NPTs; install new 
mixed liquor internal return 
pumping system to return aeration 
basin effluent to the front of the 
new anoxic basins at each NPT; 
replace the existing centrifugal 
WAS pumps and VFDs with new 
rotary lobe pumps and VFDs of 
similar size and capacity; replace 
the existing underdrain system 
vertical turbine pumps; add 
automated flow control valves, flow 
meters, and a master control panel 
to the aeration system; add new 
foam/scum removal gates and 
boxes; add pumps and flow meters 
to the centrate return system 
 

Larimer Approved 
09/24/2011 

Park County School 
District RE-2 – Lake 
George Elementary 
School Capacity 
Rerating 
 

Site Application #4279 
(ES.10.41854) 
Amendment 

Decrease the hydraulic capacities 
from 2,870 gpd maximum month 
average and 4,305 gpd peak daily 
flow to 1,995 gpd and 2,992 gpd 

Park Approved 
09/30/2011 

 

 

 



 
2 

D. CONSTRUCTION ACTIONS (cont.) 

 
1. Site Applications Reviews 

 
APPLICANT TYPE FACILITY DESCRIPTION COUNTY  ACTION 

 
Pueblo West Metro Dist Site Application #4388 

(ES.11.43266) 
Amendment 

Addition of grit classification and 
dewatering at the headworks; 
upgrades to the vacuum truck 
receiving station; and upgrading 
the solids handling and treatment 
process including removing one of 
the existing stabilization ponds 
from service, converting the other 
existing stabilization pond into 
emergency storage, and the 
addition of three aerobic digester 
cells, associated equipment 
including aeration grid systems, 
blowers, decanters, and pumps 
 

Pueblo Approved 
10/03/2011 

Pagosa Springs 
Sanitation Dist 

Site Application #4991 
(ES.11.43254) Extension 

Extended the site application 
approval until 06/16/2012 

Archuleta Approved 
09//30/2011 
 

Town of Campo Site Application 
#ES.11.43090 

The current hydraulic and organic 
capacity ratings for the facility 
changed from 0.036 MGD and 42 
lbs. BOD5/day to 0.058 MGD and 
40.5 lbs. BOD5/day.  Synthetic liner 
in Cells No. 1 and 2;  yard piping 
influent and effluent flow metering 
equipment; construction of two 
lined parallel surface flow wetland 
cells; hypochlorite disinfection 
system, 12-inch diameter chlorine 
contact piping; and surface water 
discharge 
 

Baca Approved 
09/21/2011 

U. S. Department of the 
Army – Fort Carson 
Special Forces Complex 
Lift Station 

Site Application 
#ES.11.43214 

Lift Station and Force Main.  
Design capacities 0.037 MGD 
Average Capacity, 104 GPM Peak 
Capacity 
 

El Paso Approved 
09/21/2011 

Metro Wastewater 
Reclamation Dist – 
Northern Treatment 
Plant 

Site Application 
#ES.11.43053 
Correction 

CORRECTION:  Approval to 
include the following condition – 
Depending on the outcome of the 
current water rights negotiations, 
MWRD may not need to construct 
the proposed Effluent Pump Back 
System effluent forcemain.  If it is 
not required, elimination of the 
effluent pump back station and 
forcemain from the project scope 
will not require an amendment of 
site approval.  If it is required, 
MWRD must submit 
documentation demonstrating the 
full legal control of the effluent 
forcemain alignment for each 
construction phase individually 
prior to construction 

Weld Approved 
10/10/2011 



 
3 

D. CONSTRUCTION ACTIONS (cont.) 

 
 1.  Site Applications Reviews 

 

APPLICANT TYPE FACILITY DESCRIPTION COUNTY  ACTION 

 
City and County of 
Broomfield 

Site Application 
#ES.11.43335 

Lift Station and Force Main.  
Design capacities 0.095 MGD 
Average Capacity, 332 GPM Peak 
Capacity.  The two lift station 
sewage pumps are each sized for 
the 5-year peak hour flow of 332 
gpm 
 

Broomfield Approved 
10/16/2011 

U. S. Department of the 
Army – Pueblo Chemical 
Agent Destruction Pilot 
Plant 

Site Application 
#ES.10.41831 

CORRECTION:  0.023 MGD 
Average Daily Flow Capacity and 
37.9 lbs. BOD5/day Organic 
Loading Capacity.  Three lift 
stations pumping to a 64,365 
gallon above-ground steel storage 
tank with aeration and mixing 
equipment 
 

Pueblo Approved 
10/16/2011 

U. S. Department of the 
Interior, National Park 
Service – Florissant 
Fossil Beds National 
Monument ISDS 

Site Application 
#ES.11.43165 

Septic tank, lift station and force 
main to pump effluent to the 
absorption field which has 
gravelless chambers 

Teller Approved 
10/20/2011 

 

2. Plans and Specifications Reviews 

 
APPLICANT SITE APPLICATION FACILITY DESCRIPTION COUNTY ACTION 

 
Woodmen Hills Metro 
Dist 

Site Application #4406 
(ES.10.42056) 
Amendment 

Increase the flow capacity of the lift 
station back-up wet well and pump 
station from 0.150 MGD to 0.288 
MGD, and change the receiving 
entity from the existing McLaughlin 
Lift Station back-up wet well and 
pumps from Cherokee 
Metropolitan District’s old WWTF 
to its new Water Reclamation 
Facility.  Replace lift station on the 
current site with proposed set of 
pumps to convey wastewater to the 
Paintbrush Hills WWTF 
 

El Paso Approved 
08/05/2011 

Town of Nederland Site Application #4972 
(ES.11.43241) 

Elimination of a previously 
approved, but not constructed, 
treatment process train.  Revised 
treatment which includes:  influent 
and effluent flow metering, 
mechanical screening, two-train 
(SBR) treatment system, alkalinity 
addition, tertiary filtration with 
chemical addition, UV disinfection, 
and emergency sludge storage 
 

Boulder Approved 
10/04/2011 

 

 



 
4 

D. CONSTRUCTION ACTIONS (cont.) 
 

2. Plans and Specifications Reviews 

 
APPLICANT SITE APPLICATION FACILITY DESCRIPTION COUNTY ACTION 

 
Boy Scouts of America, 
Longs Peak Council, Inc 
– Ben Delatour Boy 
Scout Ranch 

Site Application 
#ES.10.41833 

Streamlined Design Approval - 
Packaged extended aeration 
treatment plant and separate, 
aerated septage-receiving tank 
with associated lift station 
 

Larimer Approved 
03/15/2011 

Taylor River Canyon, 
LLC 

Site Application 
#ES.10.41842 

Septic tanks, Advantex 
recirculating fabric filter with 
surface discharge 
 

Gunnison Approved 
09/29/2011 

U. S. Department of the 
Army – Pueblo Chemical 
Agent Destruction Pilot 
Plant 

Site Application 
#ES.10.41831 

0.023 MGD Average Daily Flow 
Capacity and 37.9 lbs. BOD5/day 
Organic Loading Capacity.  Three 
lift stations pumping to a 64,365 
gallon above-ground steel storage 
tank with aeration and mixing 
equipment 

Pueblo Approved 
10/17/2011 

 

E. WATER QUALITY CERTIFICATIONS (Section 401) 

 
Water Quality Certifications, under Section 401 of the Clean Water Act, provide for Division 

determinations that federally issued permits and licenses will comply with the Basic Standards and 

Methodologies for Surface Water, the Basic Standards for Ground Water, surface and ground water 

classifications and water quality standards, and all other applicable water quality requirements for the 